| 1:10 Scale Electric-powered Drift Racing Car

ITEM No. BODY MOTOR |RADIO | ESC |SERVO CHARGER BATTERY | MSRP
6534-F071 350Z/WHITE PD7338 | 8307 | 8050 | 8117 *NI *NI
6534-F071A1 | 350Z/WHITE PD7338 | 8307 | 8050 | 8117 110V/2P ATE1186 20937
6534-FO071A2 | 350Z/WHITE PD7338 | 8307 | 8050 | 8117 | 220V/2P AT6117 2937
6534-F071A3 | 350Z/WHITE PD7338 | 8307 | 8050 | 8117 | 230V/3P ATE118 2937
6534-F072 350Z/ORANGE | PD7338 | 8307 | 8050 | 8117 *NI *NI
6534-F072A1 | 350Z/ORANGE | PD7338 | 8307 | 8050 | 8117 110V/2P AT6118 2937
6534-F072A2 | 350Z/ORANGE | PD7338 | 8307 | 8050 | 8117 | 220V/2P AT6117 2937
6534-FO072A3 | 350Z/ORANGE | PD7338 | 8307 | 8050 | 8117 | 230V/3P AT6118 2937
6534-F073 ZTUNE/SILVER | PD7338 | 8307 | 8050 | 8117 *NI *NI
6534-F073A1 | ZTUNE/SILVER | PD7338 | 8307 | 8050 | 8117 110V/2P AT6116 2937
6534-F073A2 | ZTUNE/SILVER | PD7338 | 8307 | 8050 | 8117 | 220V/2P AT6117 2937
6534-FO73A3 | ZTUNE/SILVER | PD7338 | 8307 | 8050 | 8117 | 230V/3P AT6118 2937

SPARROWHAWK 6534-F074 ZTUNE/BLUE PD7338 | 8307 | 8050 | 8117 *NI *NI
DX 6534-F074A1 | ZTUNE/BLUE PD7338 | 8307 | 8050 | 8117 110V/2P AT6118 2937
6534-F074A2 | ZTUNE/BLUE PD7338 | 8307 | 8050 | 8117 | 220V/2P AT6117 2937

6534-F074A3 | ZTUNE/BLUE PD7338 | 8307 | 8050 | 8117 | 230V/3P AT6118 2937

6534-F075 R35/SILVER PD7338 | 8307 | 8050 | 8117 *NI *NI

6534-F075A1 | R35/SILVER PD7338 | 8307 | 8050 | 8117 110V/2P AT6116 2937

6534-F075A2 | R35/SILVER PD7338 | 8307 | 8050 | 8117 | 220V/2P ATE117 2937

6534-F075A3 | R35/SILVER PD7338 | 8307 | 8050 | 8117 | 230V/3P ATE118 2037

6534-F076 R35/GRAY PD7338 | 8307 | 8050 | 8117 *NI *NI

6534-FO07T6A1 | R3I5/GRAY PD7338 | 8307 | 8050 | 8117 110V/2P ATE116 2037

6534-F076A2 | R35/GRAY PD7338 | 8307 | 8050 | 8117 | 220V/2P AT6117 2937

6534-F076A3 | R35/GRAY PD7338 | 8307 | 8050 | 8117 | 230V/3P ATE118 2937

INDEX: 2009 MAIN CATALOG P174~175 *NI: Not Included

OPTIONAL PARTS LIST

No. DESCRIPTION MSRP No. DESCRIPTION MSRP
1340 | ROTATING CAR STAND PD7818-Y | R35-D DECALS,190mm.Y
PD0635 8-SPK WHEEL (2), 26mm (GOLD) PD7836 MOTOR PINION GEAR, 26T
PD0639 | 8-SPKWHEEL (2), 26mm (WHITE) PD7865 ALUM MOTOR MNT
PD0855 10 BBS WHEEL (2), 26mm (GRAY) PD7866 CFRP CHASSIS
PD1011 | 10 BBS WHEEL (2), 26mm (WHITE) PD7867 BATTERY BRACE & ACC
PD1011-8 10 BBS WHEEL (2), 26mm (SILVER) PD7868 ALUM TURNBUCKLE SET
PD1784 | HIGH GRIP TIRE (2), 26mm PD7869 REAR UNINI SHAFT
PDB601-L 5-SPOKE WHEEL (2), 26mm (C/BLUE) PD7870 FRONT UNINI SHAFT
PD6601-P | 5-SPOKE WHEEL (2), 26mm (C/PURPLE) PD7871 SHOCK SPRING, 21x1.6mm(BLUE) 4COILS

| PDB6O01-Y 5-SPOKE WHEEL (2), 26mm (C/YELLOW) PD7872 SHOCK SPRING, 21x1.6mm(RED),3.2COILS
PD6601-R | 5-SPOKE WHEEL (2), 26mm (C/RED) PD7873 ALUM THREAD SHOCK SET
PDE679 5-SPOKE WHEEL (2), 26mm (GOLD) PD7874 STEEL MAIN DRIVESHAFT
PD6681 | 5-SPOKE WHEEL (2), 26mm (CHROME) PD7875 CFRP TOP PLATE
PD6682-B 5-SPOKE WHEEL (2), 26mm (BLACK) PD7876 ALUM HEX ADAPTER
PD6682 | 5-SPOKE WHEEL (2), 26mm (WHITE) PD7877 ALUM BATTERY STRAP SCREW
PD6736 10 BBS WHEEL (2), 26mm (CHROME) PD7878 CFRP BATTERY STRAP -
PD7035 | MOTOR PINION GEAR, 21T PD7968 ALUM STEERING BELLCRANK g
PD7036 MOTOR PINION GEAR, 22T PD7969 ALUM STEERING SLIDER =
PD7038 | MOTOR PINION GEAR, 24T PD8257 PAINTED Z-TUNE <
PD7039 MOTOR PINION GEAR, 25T PD8258 CLEAR Z-TUNE W/DECAL %
PD7647 | FOAM TIRE SET (2), 26mm PD8259 Z-TUNE DECAL SET §
PD7648 FOAM TIRE SET (2), 30mm PD8260 PAINTED BMW M6 =
PD7649 | RACING DISH WHEEL (2), 26mm (WHITE) PD8261 CLEAR BMW M6 W/DECAL w
PD7650 RACING DISH WHEEL (2), 30mm (WHITE) PD8262 BMW M6 DECAL SET -
PD7699 | 10-SPK SPORT WHEEL (2), 26mm (WHITE) PD8263 PAINTED AUDI TT |
PD7700 10-SPK SPORT WHEEL (2), 30mm (WHITE) PD8264 AUDI TT DECAL SET =
PD7722 | ALUM STEERING BLOCK SET PD8265 CLEAR AUDI TT W/DECAL q'
PD7723 ALUM CASTER BLOCK SET PD8286 PAINTED 350Z o
PD7724 | ALUM HUB CARRIER SET PD8287 CLEAR 350Z W/DECAL ©
PD7818-W | R35-D DECALS,190mm Wt PD8288 350Z DECAL SET o




1 | SPARROWHAWK DX

C 6534 _2

No. DESCRIPTION MSRP No. DESCRIPTION MSRP
PD&289 | PAINTED XANAVI GT-R R34 PD9113 8-SPK WHEEL (2), 26mm (BLACK)
PD8290 CLEAR XANAVI GT-R R34 W/DECAL PD9113-5 8-SPK WHEEL (2), 26mm (SILVER)
PD&291 | XANAVI GT-R R34 DECAL SET PD9134 SLICK TIRE W/IFOAM (2), 26mm
PD9082 SUSPENSION ARM MOUNT BUSHING PDg252 ALUM DISC BRAKE & HEX SET, TA(R)
PDg084 | FRONT TOW PLATE, 0° PD9258 ALUM DISC BRAKE & HEX SET, TA(BL)
PD9085 REAR TOE PLATE, 2.5° PD92686 PNTD BODY FORD GT

PD9130 | BALL BEARING 5x8x2.5mm PD9267 CLR FORD GT W/D

PD8140 FLAME DECAL, BLUE PD9268 FORD GT DECALS

PD9141 | FLAME DECAL, YELLOW PD9269 PNTD BMW 320i WTCC #1

PD9142 FLAME DECAL, RED PDg270 PNTD BMW 320i WTCC #2

PD9143 | CFRP BUMPER TOP PLT PDg274 CLR 320i(WTCC W/D

PD9144 CFRP FR SHK TOWER PD9275 320i #1 DE DECALS

PD9145 | CFRP REAR SHOCK TOWER PD9276 320i #2 DE DECALS

PD9146 CFRP BULK LOWER COVER PDg283 PNTD BODY IMPREZA

PD9149 | ALUM REAR TOE BLOCK 2°/3° PDg284 CLR IMPREZA W/D

PD9154 ALUM UPPER ROD PD9285 FORD GT DECALS

PD9158 | FIRE BLADE TIRE (2), 26mm PDg293 CLR 320/WTCC W/D

PD9112 10-SPK WHEEL (2), 26mm (BLACK)

SPARE PARTS LIST

No. DESCRIPTION MSRP No. DESCRIPTION MSRP
AQ0803-1 | BLUE LEDS BAR SET PD7846 SERVO MOUNT

AQ1714 LED LIGHTING KIT Il, TAED PD7847 BATTERY BRACE

AQ1715 | LED HEADLIGHTS SET, TAED PD7848 TOP PLATE

AQ1716 LED TAIL LIGHTS SET, TAED PD7849 NYLON BUSHINGS

AQ1717 | LED BACK & FOG LIGHTS SET PD7855 CT PM. SCREW(20), M2.5x6
AQ1718 LED CONTROL UNIT PD7871-B SHOCK SPRING, BLACK, 21x1.8mm, 4COILS
PD0388 | BODY CLIPS(20) PD7879 BULKHEAD COVER

PD0458 BALL BEARINGS(2), d10xD15xW4 PD7943 CT PM. SCREW(20), M2.5x8
PD0668 | BT M. SCREW(20), M3x10 PD8088-1 SHOCK CAP(10)

PD0876 BALL BEARINGS(4), d8xD14x\W4 PD8093 SHOCK BLADDER(10)
PD0973 | WASHER(20), 4mm PD8098 SHOCK PISTON SET

PD0S78 E-CLIP(20), 4mm PD8205 BT P.M. SCREW(20), M3x6
PD1191 | CTPM. SCREW(20), M3x8 PD9051 DIFFERENTIAL CASE
PD1192 CT P.M. SCREW(20), M310 PD9052 REAR BULK SET

PD1244 | LOCKNUT(10), M3 PD9053 FRONT BULK SET

PD1532 BT PM. SCREW(20), M3x8 PD9055 DIFFERENTIAL GEAR SET
PD1533 | BT PM. SCREW/(20), M3x10 PD9057 DRIVE PINION SET 13T
PD1534 BT PM. SCREW(20), M3x12 PD9058 DIFF SPUR GEAR 34T
PD1569 | E-CLIP(20), 2.5mm PD9072 BUMPER SET

PD1573 BALL BEARINGS(2), d5xD11x\W4 PD9073 URETHANE BUMPER
PD1962 | SET SCREW(20), M3x4 PD9074 SHOCK TOWER SET

PD2488 BT P.M. SCREW(20), M3x18 PD9077 STEERING BLOCK SET
PD7037 | PINION GEAR, 23T PD9078 CASTER BLOCK SET
PD7193 BODY CLIPS(20) PD9080 OUTER HINGE PIN SET
PD7338 | MOTOR W/DECAL SET PD9083 INNER HINGE PIN SET
PD7339 BT P.M. SCREW(20), M3x4 PD9086 SWING RACK SET

PD7469 | SKH.M. SCREW(20), M4x12 PD9087 SWING POST SCREW
PD7475 SK H.M. SCREW(20), M3x10 PD9090 HUB CARRIER SET

PD7712 | ANTENNABAG PDO099-1 SHOCK SET

PD7831 OUTDRIVE CUP SET PD9101 SHOCK SHAFT

PD7832 | SOLIDAXLE PD9102 SHOCK ACCESSORIES
PD7833 DRIVE PINION & INPUT SHAFT PD9103 SHOCK EYELET

PD7834 | SPUR GEAR MOUNT W/B.B PD9104 BALL STUD, L

PD7835 SPUR GEAR HUB, 72T PD9105 BALL STUD, S

PD7837 | MOTOR MOUNT PD9107 STEERING SERVO HORN SET
PD7838 REAR SUSP. ARMS PD9109 BODY POST SET

PD7839 | FRONT SUSP. ARMS PD9110 HXE ADAPTER SET

PD7840 UPPER LINK SET PD9124 CT P.M. SCREW(20), M2.5x12
PD7841 | SUSP. TOE PLATE PD9126 SET SCREW(20), M4x10
PD7842 FRONT DOGBONES PD9131 CT P.M. SCREW(20), M2.6x10
PD7843 | REAR DOGBONES PD9133 BT P. TAP SCREW(20), M2x4
PD7844 MAIN DRIVESHAFT PDO177 SHOCK BODY

PD7845 | CHASSIS PD9186 BT P. TAP SCREW(20). M3x8




| 3NIoN3_/u3LOOEH / aNvidulv . uvd /. Ivod /SiNoulodiigl
XA AMVYHMOUUVYdS

Ll € $€69 0

[
'3
7]
=
£
E| &
a
H
._.3...._I.|.m$
iy i [
= oo wi
ww — =
z(6/Z2/28l=| =8
wﬁaﬂ._ﬂmCERR.
TrT_.R..MrIrDM.Wmm
WMW.DRRE@..RMR.
R...n..EDDMGEEWu
Ol=o|x¥(x(0|z|m|Z|=
SWLGC.RNBUM.
w ..O.HUW.UJE
ARG EIE AN
5212583885
.M2ﬂ.2.§2.22m.“
2D D DD DD DD
elaojalclalolala
Zlojaja|c|a|o|a|c|e
[
*4
7]
=
| &
= o (o|@ o w
Wm.m_Emm =
EEE|S £ 2
< | F |, E|E| .|~
B ElE - ISl 2 El®|
SEEEGE S E AN
SIelE Ela|lal8 S=y
S| B2 |dwf=~32 W
DDWWNNDSO..N
_MW_1 ..WU.WLMO
Z 5o B.JDMES
O|m | m T |N(NE R o
Flxl=galolz=|Ualzd|w
(m ] olalal= &
WO.O&D..OO.WD_&C
mEBﬁDBB._..N_.:Nh.. M
ale ala|N !
smmmummmmww
AAEREE AR EI
5388838
22”2222222
x| 0|3 | D | (|| O
clalajlgaojlalalalaoja|lo
Z|0|o|adfa|d|a(d|a|c

£L060d

Orei0d

soledd Zba20d

“gonjou Joud jnouypm suolesynads sBueud o) JUBL 8} 8AJ8SE) am pUB )Y Jno spelBdn o) Buiom
Apueisuoo s Jabil) Jepuny) saunjoid syl Ul UMOYS 8soy) Wwoly Aes AL iy INoA Ul sjsaym pue sedl) sy @

ove.ad e
7 poisad

SoLead

0¥8i0d

ATSINISSY LNOUd




£608dd L0L6ad c0lead g-148.0d

850804 £0160d

| |
-k 0)-oso- @) @

L-g8080d

@) smigas
%@%,W,
Wu <

gg8l60ad

—~0v8.0d .-

| - \ % ..\

wm...mrhvwhn_n_

L¥B.L0d

_.ﬂ
82820d  g61/dd W
rleLad

u ) . =]
@_, QA%QB.@.\

06060d

o iz
Oa
b2800d L v2800d
g 8
==l

2o
i OVEDZ roledd
e

W@\I_!mcaca

ATSINISSY AV

XU NMVHMO¥NVdS | L ¥ ¥€S9 0



| aniNa waidoonaH anviauy  wv> / 1vos  /DiNouidaia 4
. XA MMVHMOUUVYdS

8€E.0d

R
EEEJM}....%H.H/J_..
se£2ad @ f@v‘&&\\ﬁﬂv_
mmm__:,.“_n_/Q...."_.._. a@...s.x ......... a

5 _

*-zo6Lad
LE0L0d

\m

)

¢eslad

2e51ad-

S0g8dd

88¥ead

A19IN3SSVY SISSYHD

,m..mnmmmam ATAINIASSY
%%@Ea . 4410 ¥4vV3d
4 m@\ 5/800d

4T )
85060d

.....\wng.\.u..\

1PRLAd— @) - :
s
Vn\ = ££8.0d
LI

z6tiad /@
pe8.ad L~ .
ve8.0d 50280d K/d : m@_ :
i : | ;
§ <" Y yfﬁ. kR | = ; oJ004
soz8ad-"2 N _whww;ma £68.0d ) P a0 0 9
"___ e %o

e @/ ~ lgesrad "
%m £4510d m7 " S

_ J_W/ Leg.0d
%wwwam o

EV6/0d~. y vmmau

Leglld

&Qﬁﬁw@co ’
{ %\ | =
... N/ =

vmaon_wl.. 874

M ess1ad
ﬂw 82600d
L£8.ad

ATgN3SSY

441 LNO¥4d

176 ¥€S9 D



	6534-1.JPG
	6534-2.JPG
	6534-3.jpg
	6534-4.JPG
	6534-5.jpg

